
 

MH6750B
2500psi @ 2.7gpm

Part Number Description

Pump Information: PKXMV3G25-A ................. Pump, Kit ,ARXMV3G25
17657 ............................ Thermal Relief V alve Assy.
16829 ............................ Inline Filter Assy. W/screen
F035 .................................................. Quick Connect

Engine Information: 1.21E+10 ................................. Engine, B&S, 6.5 HP
P448 ................................................................... Key
16990 ...................................................... Oil, Engine

Frame Information: 16707 .............................................................. Frame
16371 ................................................................. Foot
16703 ............................................. Handle, Bagged
15972 ............................................................ Cap (2)
C042 ............................................................ Knob (2)
X003 .......................................................... Tire, Pneu
F464 ......................................................... Pal Nut (2)

Hardware Information
Foot: F112 (qty 1) ................................... Flat Washer, 3/8”

F064 (qty 1) ........................ Hx Hd Screw, 5/16-18 x
1”

F119 (qty 1) ................................... Hex Nut, 5/16-18
F078 (qty 1) ................................ Lock Washer, 5/16

Engine to Frame: F066 (qty 4) ..................................................... Screw
F119 (qty 4) ................................... Hex Nut, 5/16-18
F078 (qty 4) ................................ Lock Washer, 5/16

Pump to Engine: F078 (qty 4) ................................. Lock Washer,5/16
15167 (qty 4) ................................................... Screw
F074 (qty 4) .................................. Flat Washer, 5/16

Accessory Information: 15111 ...................................................... Hose Assy
H076 .......................... Hi Pressure Hose, 3/8” x 25ft
F039 .................................................. Quick Connect
16493 .............................................. Wand/Multi Reg
16396 ............................... Trigger Gun, 3/8” Female
H140 ................................................. Chemical Hose
16867 .................................................. Bagged Parts

Manual Information: D21684 ........................................... Manual, General
English/Spanish

D21685 ............................... Manual, General-French
16451 ............................................... Manual, Engine

Allparts Equipment Inc   1-877-475-5660                            www.allpartsinc.com            October, 2011

http://www.allpartsinc.com/mmAllParts/Others/pkxmv3g25-a-IPD.pdf
andrew.carlson
Highlight


